



**TEST REPORT**

Report No. SS - 1206011

<p><b>Customer :</b> Hiehem Marketing (Pvt.) Ltd., No. 272/C, Dehiwala Road, Bellanwilla, Boralesgamuwa.</p>	<p><b>Test Item :</b> Skim Coat <b>Service Requested</b> Customer's letter dated 2012-05-10.</p>
<p><b>Description :</b> One (01) no.</p> <p><b>Identification of Test Item :</b> Test item was labelled as; Cement based white wall putty Maxbond Skim Coat</p> <p><b>Date of receipt of test item :</b> 2012-05-10</p>	<p><b>Test Dates</b> : from 2012-06-13 to 2012-06-21</p>

**TEST RESULTS :**

Test / Unit	Test Method	Results
1. Check cracking 2. Putrefaction	ASTM C 475 / C 475 M - 2007	Pass Pass

**Authorized Signatory**  
A.A.M.T. Adikari  
Research Engineer  
Materials Laboratory

2012-07-06.  
-/?:

**Technical Officer**

K. Silva